



FIRE SAFE TEST CERTIFICATE

This certificate is issued to

M/s. GAMA ENGINEERING WORKS.

49/98, ASHOKPURA, O/s. SHAHPUR GATE, Nr. DHOBIGHAT CROSS ROAD,
DUDHESHWAR ROAD, AHMEDABAD – 380004, GUJARAT, INDIA.

to certify that at their request the undersigned surveyor to GLIS (INDIA) Pvt. Ltd., attended at their designated works, 49/98, Ashokpura, O/S. Shahpur Gate, Nr. Dhobighat Cross Road, Dudheshwar Road, Ahmedabad – 380004, Gujarat, India., on 05th August, 2017, for the purpose of witness of fire safe test of Ball Valve.

The scopes of Inspection & Approval are as below.:

STANDARD SPECIFICATION	: API 607, 7 th Edition June 2016
TECHNICAL SPECIFICATION	
Design / Mfg. Standard	: ISO 17292 / BS 5351
Construction	: Ball Valve (2 Pc, FB)
Size	: 8" (DN 200mm)
Class	: 300#
Valve Serial No.	: D-21
Valve Drg. No.	: GEW/BLV 300#/200NB/S.S.I./D-21 Rev.00
MATERIAL OF CONSTRUCTION	
Body / Connector	: ASTM A216 Gr. WCB
Ball	: ASTM A351 Gr CF 8 / AISI 304
Gland /Stem	: AISI 304
Ball Seat / Body Seal / Stem & Gland Packing	: CFT
Stem Nut & Gland Nut	: SS
Sleeve	: PVC

Conclusion : Ball Valve, Sr. No. **D-21** punched on flange had successfully passed fire safe test as per procedure outlined in : **API 607, 7th Edition June 2016** and witnessed by undersigned GLIS (INDIA) Pvt. Ltd., Surveyor on 05th Aug, 2017. Temperature report, Test report and other calculation sheets are enclosed herewith after endorsement by us. This test results conforming with the specification.

Note : i) GLIS (INDIA) Pvt. Ltd., is to be notified of any changes to the design of this valve that may affect the Validity of this Certificate.

Other Sizes Qualified : 8" and larger
Other Pressure Class Qualified : 300#, 400# and 600#

Date of Issue: 05th August, 2017
Date of Expiry : 04th August, 2020
Issued at:
Ahmedabad



Place Date Manager-Inspection